
Report Number: P-FY20220669/1 

November 2021 

Prepared For 

Central Darling Shire Council 

Wilcannia Water Treatment Plant 
Review of Environmental Factors 



 Wilcannia WTP  

  

 Review of Environmental Factors 
 

Hunter New England | South Coast | Riverina Western | North Coast | Sydney                                                                 Report No. P-FY20220669/1 

Asset Advisory | Heritage | Project + Program Management | Assurance | Procurement | Engineering | Planning | Sustainability 

Developments | Buildings | Water Infrastructure | Roads + Bridges | Coastal | Waste | Emergency Management | Surveying ii 

 

 

Trim Project No. DIR20/823 

Report Number: P-FY20220669/1  
[...]
Aluminium (mg/L) Aesthetic: ≤ 0.2 1 (31) 0.17 

Iron (mg/L) Aesthetic: ≤ 0.3 92 0.045 

Manganese (mg/L) Aesthetic: ≤ 0.1 21 0.142 

 

The key issues identified with the above results are:  

• Turbidity is an indicator of filtration performance and presence of pathogenic protozoa such 

as Cryptosporidium and Giardia. Turbidity in treated water can lessen the effectiveness of 

chlorine for disinfection purposes by shielding chlorine-sensitive pathogens from 

inactivation. The acceptable turbidity health target for treated water as prescribed by the 

Australian Drinking Water Guidelines (ADWG) (2011) is less than 1 NTU at the point of 

disinfection. Filtered water should be targeted at 0.2 NTU and should not exceed 0.5 NTU 

at any time.  

• Free chlorine residual measured at the point of supply is an indication of protection against 

chlorine-sensitive pathogens throughout a reticulation. The ADWG recommends a free 

chlorine residual between 0.2 – 5.0 mg/L, with a maximum level of 5 mg/L at which no 

negative effects have been detected in studies. Free and total chlorine residual is 

measured at the Treated Water Reservoir and thus gives no indication of the residual in 

the distribution for protection against chlorine-sensitive pathogens.  

• Metals removal (manganese and iron) may occasionally be required at Wilcannia WTP. If 

not optimised, soluble metals can move through the treatment plant without being removed 

by aeration, oxidation, sedimentation and/ or filtration. This can cause aesthetic problems 



  

 
Wilcannia WTP  

  

 Review of Environmental Factors 
 

Hunter New England | South Coast | Riverina Western | North Coast | Sydney                                                                 Report No. P-FY20220669/1 

Asset Advisory | Heritage | Project + Program Management | Assurance | Procurement | Engineering | Planning | Sustainability 

Developments | Buildings | Water Infrastructure | Roads + Bridges | Coastal | Waste | Emergency Management | Surveying 15 

in the reticulation, with consumers complaining of coloured water, stained laundry and 

plumbing fixtures.  

• Aluminium levels in the treated water exceed the aesthetic limit occasionally. This is most 

likely due to alum coagulation not being optimised. Aluminium residual can later form floc 

in the distribution system causing water to appear cloudy or milky, leading to consumer 

complaints.  

Treated water quality as measured from the service water reservoir as part of NSW Health 

Drinking Water Monitoring Program found that:  

• Turbidity on average exceeds disinfection targets (i.e. <1 NTU) indicating poor disinfection 

performance.  

• Aluminium occasionally exceeds aesthetic guidelines indicating poor upstream coagulation 

performance.  

Sampling for disinfection by-products was undertaken by NSW Health as part of the Aboriginal 

Communities Water and Sewage Program. Disinfection by-products (DBPs) exceeded the 

ADWG health limits on four occasions over the sample period. Due to warm temperatures and 

above ground rising mains to the Warrali and Mallee Communities, there are issues with the 

formation of DBPs. Ongoing research into appropriate dosing regimens is required by the 

operators to achieve optimal residuals and minimise the development of DBPs. 

  



  

 
Wilcannia WTP  

  

 Review of Environmental Factors 
 

Hunter New England | South Coast | Riverina Western | North Coast | Sydney                                                                 Report No. P-FY20220669/1 

Asset Advisory | Heritage | Project + Program Management | Assurance | Procurement | Engineering | Planning | Sustainability 

Developments | Buildings | Water Infrastructure | Roads + Bridges | Coastal | Waste | Emergency Management | Surveying 16 

3.2 Option Evaluation  

The options considered for the Wilcannia WTP include: 

• Option 1: Do Nothing 

• Option 2: Upgrade Existing WTP 

• Option 3: Construct New WTP 

3.2.1 Option 1- Do Nothing 

The Do Nothing option means that no augmentation to the town’s water security would occur 

in the foreseeable future with the current inadequate supply left to face potential climate 

change impacts and water quality issues left unresolved. Adoption of this option would result 

in an already insecure water supply becoming even more insecure.  

Although adoption of this option offers the advantage of avoiding up front capital contributions, 

it carries the following disadvantages or areas of concern that Council would need to address:  

• Significant “operational costs” in those years of emergency supply and water restrictions.  

• Very high risk profile for Council. 

• An unacceptable option for the community. 

The Do Nothing option is therefore not considered acceptable. 

3.2.2 Option 2: Upgrade Existing WTP 

This option would involve upgrade of the existing WTP to address current issues described in 

Section 3.1.1. 

The Scoping Study (NSW Public Works, 2016) identified the following prohibitive factors in 

relation to an upgrade of the existing WTP: 

• The current filtered water demand exceeds the capacity of the WTP in summer months. 

• There is a regular occurrence of algae in the raw water which cannot be treated with the 

current WTP process. 

• There are many WHS issues with operating the raw water pumps which are set-up in a dry 

well arrangement. 

• High levels of organic carbon may also be present in the raw water which again cannot be 

treated with the current WTP process. 

• The condition of the equipment and structures has deteriorated due to age and there are 

several Work Health and Safety issues. 

• The plant cannot be taken off-line for any major maintenance without interrupting supply 

to the town. 

Based on the above factors, it was concluded that an upgrade or improvement of the existing 

WTP was not an acceptable option. 



  

 
Wilcannia WTP  

  

 Review of Environmental Factors 
 

Hunter New England | South Coast | Riverina Western | North Coast | Sydney                                                                 Report No. P-FY20220669/1 

Asset Advisory | Heritage | Project + Program Management | Assurance | Procurement | Engineering | Planning | Sustainability 

Developments | Buildings | Water Infrastructure | Roads + Bridges | Coastal | Waste | Emergency Management | Surveying 17 

3.2.3 Option 3: Construct New WTP 

The Public Works Advisory Scoping Study determined that constructing a new WTP to 

completely replace the existing Wilcannia WTP was the preferable option as it would increases 

the water security, reliability and quality of water supplied to the Wilcannia community and 

resolve the WHS issues at the existing Wilcannia WTP.   

In light of the above factors and those issues with the existing WTP identified in the Wilcannia 

Water Supply System Scoping Report (City Water Technology, 2016) and the scoping study 

by Public Works Advisory, construction of a new WTP at the existing Wilcannia WTP site, 

rather than an upgrade of the existing facility is the preferred option.  

3.2.4 Preferred Option  

The preferred option is to construct a new replacement WTP at the existing WTP site. The Do 

Nothing and the Upgrade options are not considered acceptable (as described in Section 3.2.1 

and 3.2.2 above) and therefore the preferred option is a new WTP to completely replace the 

existing ageing infrastructure. The preferred option is described further in Section 4. 



  

 
Wilcannia WTP  

  

 Review of Environmental Factors 
 

Hunter New England | South Coast | Riverina Western | North Coast | Sydney                                                                 Report No. P-FY20220669/1 

Asset Advisory | Heritage | Project + Program Management | Assurance | Procurement | Engineering | Planning | Sustainability 

Developments | Buildings | Water Infrastructure | Roads + Bridges | Coastal | Waste | Emergency Management | Surveying 18 

 

4. Proposal Description 

This section provides a description of the Proposal. 

4.1 Description of the Proposed Works  
The proposed new WTP would be designed to operate at a treated water production rate of 

1.2 ML/d.  It would be required to produce treated water that meets or betters the Australian 

Drinking Water Guidelines (ADWG). WTP layout plans are provided in Appendix B.  

Raw water for the new WTP would be taken from a weir pool on the Darling River and during 

times of no/low flow, raw bore water from Union Bend. 

The new WTP would involve the following general treatment process:  

• Raw water supply flow control  

• Oxidation with chlorine (gas) dosing for iron and manganese removal 

• Pre-soda ash dosing for pH adjustment (if required) 

• Oxidation contact tanks  

• Coagulant dosing for coagulation  

• Flocculation  

• Clarification (lamella clarifier)  

• Ultra Fine (UF) Filtration  

• Granular Activated Carbon (GAC) Filtration  

• Ultraviolet (UV) disinfection  

• Disinfection chlorine dosing  

• Chlorine contact tank (clear water storage tank)  

• Post soda ash dosing for pH adjustment (if required as part of the final design) 

• Trim chlorine (gas) dosing for disinfection 

Raw water for the new Membrane Filtration WTP would be obtained from the raw water rising 

main into the WTP site. Raw water would first be pumped into oxidation tanks where pre-dose 

chemicals such as chlorine gas and soda ash may be dosed. 

The water treatment plant process would consist of aeration, chemical pre-dosing, coagulation, 

flocculation, and conventional clarification followed by UF filtration and GAC filtration, UV 

treatment, chlorination and pH correction, as necessary. Treated water would then be pumped 

to a clear water storage tank and town reservoir for use. 

Backwash/wash wastewater and clarifier sludge generated in the WTP would be collected for 

settling in one of the existing upgraded sludge lagoons and supernatant would be returned to 



  

 
Wilcannia WTP  

  

 Review of Environmental Factors 
 

Hunter New England | South Coast | Riverina Western | North Coast | Sydney                                                                 Report No. P-FY20220669/1 

Asset Advisory | Heritage | Project + Program Management | Assurance | Procurement | Engineering | Planning | Sustainability 

Developments | Buildings | Water Infrastructure | Roads + Bridges | Coastal | Waste | Emergency Management | Surveying 19 

WTP inlet works. The dried sludge cake in the lagoons would be removed mechanically, as 

required. 

The proposed water treatment plant would be designed to produce a nett production 

throughput of 1.2 ML of treated water per day, exclusive of all losses, plant usage, plant 

downtime and wastewater generated, and regardless of water quality and temperature. 

Based on the available water quality data the proposed new WTP would be able to treat for 

the following requirements as shown in Table 4-1 below. The main components of the WTP 

are described further in Section 4.2 below. A diagram of the treatment process can be seen in 

Figure 4-1 below.  



  

 
Wilcannia WTP  

  

 Review of Environmental Factors 
 

Hunter New England | South Coast | Riverina Western | North Coast | Sydney                                                                 Report No. P-FY20220669/1 

Asset Advisory | Heritage | Project + Program Management | Assurance | Procurement | Engineering | Planning | Sustainability 

Developments | Buildings | Water Infrastructure | Roads + Bridges | Coastal | Waste | Emergency Management | Surveying 20 

Table 4-1: Wilcannia WTP Water Quality Goals 

Parameter Unit 

Requirement 

95th percentile Absolute 

True Colour  Hazen Units (HU) ≤ 5  10 

Turbidity 

Nephelometric 

Turbidity Unit 

(NTU) 

 0.2  0.3 

pH - 7.6 ±0.4 7.0 – 8.2 

Chlorine mg/L 0.5 - 

Total Iron mg/L  0.08  0.1 

Total Manganese mg/L  0.02  0.05 

Total Aluminium mg/L  0.01  0.2 

Total Alkalinity 
mg/L 

CaCO3 
≥ 30 ≥ 40 

Calcium Carbonate Precipitation 

Potential (CCPP) 
- - -5 to 0 

Total Dissolved Solids mg/L - < 500 

E. Coli or thermotolerant 

coliforms (CFU/100mL) 
- - < 1 

Pathogens ≥ 3 log inactivation of Crypto across the entire process 

Total trihalomethanes mg/L  0.15  0.25 

Nitrates mg/L -  10 

Hardness mg/L - 150 

Hydrogen Sulphide mg/L  0.02  0.05 

Taste and Odour  - Acceptable to most people 

Pesticides - Comply with ADWG (2011) 

 



  

 
Wilcannia WTP  

  

 Review of Environmental Factors 
 

Hunter New England | South Coast | Riverina Western | North Coast | Sydney                                                                 Report No. P-FY20220669/1 

Asset Advisory | Heritage | Project + Program Management | Assurance | Procurement | Engineering | Planning | Sustainability 

Developments | Buildings | Water Infrastructure | Roads + Bridges | Coastal | Waste | Emergency Management | Surveying 21 

 

Figure 4-1: Wilcannia WTP Process Flow Diagram 

Source: Membrane Systems Australia, 2021



  

 
Wilcannia WTP  

  

 Review of Environmental Factors 
 

Hunter New England | South Coast | Riverina Western | North Coast | Sydney                                                                 Report No. P-FY20220669/1 

Asset Advisory | Heritage | Project + Program Management | Assurance | Procurement | Engineering | Planning | Sustainability 

Developments | Buildings | Water Infrastructure | Roads + Bridges | Coastal | Waste | Emergency Management | Surveying 22 

 

4.2 Description of the Works  

The proposed WTP facility would consist of the following: 

• New WTP infrastructure and plant building (single storey - including control and plant 

rooms, laboratory, dosing and chlorine rooms and new oxidation, flocculation, clarification 

and filtration units/tanks) 

• Two (2) upgraded sedimentation lagoons (sludge lagoons) with increased capacity, 

approximately 16 m x 60 m area (per lagoon) in plan 

• A new clear water tank and pumps 

• New onsite access road  

• New gates and fencing (as required) 

The layout of the new WTP is shown in Figure 4-2 below.  

Plant Building  

The WTP building would be a one story Colorbond building (15m (L) x 10m (W) x 5 m (H)) on 

a concrete slab. The plant would be suitable for unattended operation, designed for a fail-safe 

operation, and during power failure would restart automatically on resolution of power.  

This building would house the following:  

• Control room (including thermal insultation and air-conditioning); 

• Membrane filtration;  

• All mechanical equipment including air blowers, air compressors, feed pumps, etc;  

• All electrical switch boards and control panel for the WTP laboratory space; 

• Chemical storage; 

• Amenities (accessible toilet and a wash basin); and 

• Chlorination system.  

Clarification 

The clarification process would be carried out by a lamella plate clarifier with a design raw 

water flow rate of 1,210 m3/day. The overall clarifier dimensions would be approximately 6.7 

m long x 3.1 m wide x 3.2 m high.  

Tanks and Pumps  

Two new oxidation tanks would be provided to assist with flow control to the flocculator and 

clarifier. A new 45 kL filter feed tank would be required to receive water from the clarifier and 

new pump system would be required to transfer water from the filter feed tank  

A poly clear water tank with a minimum capacity of 150 kL would be provided at the WTP site 

to balance the flow distribution from the WTP to the town reservoirs.  



  

 
Wilcannia WTP  

  

 Review of Environmental Factors 
 

Hunter New England | South Coast | Riverina Western | North Coast | Sydney                                                                 Report No. P-FY20220669/1 

Asset Advisory | Heritage | Project + Program Management | Assurance | Procurement | Engineering | Planning | Sustainability 

Developments | Buildings | Water Infrastructure | Roads + Bridges | Coastal | Waste | Emergency Management | Surveying 23 

Two new 60 m3 clearwater pumps would be provided to pump the treated water from the WTP 

to the town reticulation network. Clearwater pumps would be connected to the existing 

clearwater rising main by cutting into the pipeline at a suitable location. 

A new pump would also be required to transfer water from the sedimentation lagoons back to 

the WTP inlet works. 

Sedimentation (Sludge) Lagoons 

The two existing sedimentation lagoons for water treatment wastewater collection purposes 

would be refurbished and upgraded to increase their total storage capacity to 3490 m3 (approx. 

16 m (w) x 60 m (l) x 1.8 m (d) area, per lagoon). The existing lagoons are located the south-

west of the new WTP in the centre of the WTP site, as shown in Figure 1-2. 

All the wastewater produced in the WTP would be collected within the sedimentation lagoons 

except the Clean in Place (CIP) cleaning waste from the UF filtration system which would be 

discharged to a dedicated underground sump for further treatment. 

The sedimentation lagoons are designed to operate with one lagoon in operation and the 

second one drying.  

Solids in the Clarifier and UF waste and GAC backwash water would flow to the sludge lagoons 

via the neutralisation underground pit. During operation, wastewater would be retained in the 

lagoons to settle particles to the bottom of the lagoon and. the settled solids in the lagoons 

would be thickened and dewatered over time.  

The dried sludge cake in the sedimentation lagoons would be removed mechanically. 

Supernatant from the lagoons would be returned to the WTP inlet works. 

Access Road 

The contractor would provide an all-weather access road within the WTP site. The access road 

would be designed to accommodate the loadings and access for large, non-articulated 

chemical delivery trucks.  

Gates and Fencing  

A man proof chain link security fence would be maintained around the proposed new WTP. 

One (1) 8 m double leaf mechanically operated gate would be provided at the main entrance 

to the site, as required 



  

 
Wilcannia WTP  

  

 Review of Environmental Factors 
 

Hunter New England | South Coast | Riverina Western | North Coast | Sydney                                                                 Report No. P-FY20220669/1 

Asset Advisory | Heritage | Project + Program Management | Assurance | Procurement | Engineering | Planning | Sustainability 

Developments | Buildings | Water Infrastructure | Roads + Bridges | Coastal | Waste | Emergency Management | Surveying 24 

 

Figure 4-2: Wilcannia WTP General Arrangement  

Source: Membrane Systems Australia, 2021



  

 
Wilcannia WTP  

  

 Review of Environmental Factors 
 

Hunter New England | South Coast | Riverina Western | North Coast | Sydney                                                                 Report No. P-FY20220669/1 

Asset Advisory | Heritage | Project + Program Management | Assurance | Procurement | Engineering | Planning | Sustainability 

Developments | Buildings | Water Infrastructure | Roads + Bridges | Coastal | Waste | Emergency Management | Surveying 25 

4.3 Construction Methodology 

The proposed construction method would depend on a number of factors including the 

contractor’s method, chosen plant and equipment and program. The contractor would be 

required to submit a Work Method Statement and Construction Environmental Management 

Plan (CEMP) to Council prior to commencement.  

The methodology for the WTP is likely to involve the following steps: 

• Establish worker compound, storage and set down areas 

• Establish environmental and traffic controls. 

• Upgrade sedimentation (sludge) lagoons.  

• Erect WTP main building. 

• Erect clarifier, oxidation and filter feed tanks. 

• Erect carpark, fencing and signage. 

• Backfill, stabilise and restore disturbed areas. 

• Make good/repair any damage caused to assets during the construction process.  

• Removal of storage containers and equipment from site, and 

• Clean-up site and remove all materials and equipment from the site and make good.  

• Clean site and any facilities used during the construction process. 

Note: The existing WTP decommissioning process is unconfirmed at present.  

4.3.1 Construction Equipment 

The proposed construction method would depend on a number of factors including the final 

detailed design and the contractor’s method, equipment and program. However, the following 

equipment is likely to be used for the WTP construction:  

• Backhoe/excavator 

• Trucks carrying construction materials 

• Air compressor, concrete vibrator, concrete mixer 

• Dewatering pump  

• Ancillary pumps and holding tanks 

• Light vehicles to transport construction workers. 

4.4 Construction Environmental Management 

Construction of the Proposal would be undertaken in accordance with a Construction 

Environmental Management Plan (CEMP) that would be prepared by the construction 

contractor/s and approved by Council prior to commencement. The CEMP would incorporate 

all of the mitigation measures identified in this REF as well as any conditions of the 



  

 
Wilcannia WTP  

  

 Review of Environmental Factors 
 

Hunter New England | South Coast | Riverina Western | North Coast | Sydney                                                                 Report No. P-FY20220669/1 

Asset Advisory | Heritage | Project + Program Management | Assurance | Procurement | Engineering | Planning | Sustainability 

Developments | Buildings | Water Infrastructure | Roads + Bridges | Coastal | Waste | Emergency Management | Surveying 26 

determination and any other licence/approval conditions. The CEMP would also incorporate 

an emergency response plan in case of a pollution incident, a complaint handling procedure 

and a 24 hour telephone contact number. The complete list of the mitigation measures 

recommended in this REF is provided in Section 6.  



  

 
Wilcannia WTP  

  

 Review of Environmental Factors 
 

Hunter New England | South Coast | Riverina Western | North Coast | Sydney                                                                 Report No. P-FY20220669/1 

Asset Advisory | Heritage | Project + Program Management | Assurance | Procurement | Engineering | Planning | Sustainability 

Developments | Buildings | Water Infrastructure | Roads + Bridges | Coastal | Waste | Emergency Management | Surveying 27 

5. Environmental Assessment 

This section identifies and characterises the likely potential impacts associated with the 

construction and operational phases of the project. Where considered necessary, feasible 

mitigation measures are identified. Environmental management procedures based on these 

mitigation measures are outlined in Section 6.  

5.1 Assessment Methodology 

The key objectives of this assessment are to: 

• Identify those facets of the environment likely to be affected by the Proposal during both 

construction and operation; 

• Identify the sensitivity of the site; 

• Identify and characterise the associated impacts; and 

• Identify and evaluate feasible mitigation measures for the identified impacts. 

Section 3 of the Guidelines for preparing a Review of Environmental Factors (OEH, 2016) has 

been used to assist in the identification of issues for assessment in this REF. 

Environmental issues of relevance to the Proposal include: 

• Land Use; 

• Noise and Vibration; 

• Traffic and Access; 

• Air Quality; 

• Soils, Geology and Water; 

• Flora and Fauna; 

• Waste Management; 

• Visual Amenity; 

• Heritage; 

• Hazards and risks 

5.2 Location and Land Use 
Wilcannia is a small town within the Central Darling Shire LGA in western NSW, approximately 

945km west-northwest of Sydney. The existing WTP site is located within a residential area 

on the north-western side of Hood Street, Wilcannia (Lot 1 DP 807546). The site is broadly 